KOHLER
GENERATORS

TT-584-B
INSTRUCTIONS

Alarm Horn Kit

12 Volt

FRII

Kit Number Controller Type
PA-255118 Solid-State Logic
PA-255386 Relay Logic

The alarm horn is used as an alert when an operating
failure occurs on the generator set. Use the following
instructions when installing kit.

WARNING

UNIT STARTS WITHOUT NOTICE! Units with
Automatic Transfer Switches start automati-
cally. Turn Generator Main Switch on con-
troller to OFF position, and remove battery
cables (remove negative lead first and recon-
nect it last) to disable generator set before
working on any equipment connected to gen-
erator.

INSTALLATION

1.

Place controlier main switch to OFF position. Discon-
nect battery of generator set, negative lead first.

Remove panels to expose mounting bracket.

3. Locate mounting bracket with predrilled holes for

mounting alarm horn kit. See Figure 1.

Mount horn bracket to junction box bottom using a
screw, tooth lock washer, split lock washer, and nut.
See Figure 2.

NOTE

Place tooth lock washer between screw head
and bracket.

Mount alarm horn to bracket with nut.

NOTE

Pitch of alarm horn can be adjusted by turning
screw located near push-on terminal.

On solid-state models only, mount circuit board

assembly to mounting bracket with three screws and .

lock washers.

Mount flasher clip to mounting bracket with two
screws, flat washers, lock washers, and nuts. Place
flat washers between clip and mounting bracket. Slide
flasher into clip and secure with a cable tie.

Horn Switch

Mtg. Location /\

]
|l
[l
— — — —u_———-——
- __T}
il
i
::
i
)
[
;e
i
H
I
]

i
;:
i
j

pres

' \
=

10.

Figure 1. Mounting Bracket

Mount relay using two screws, flat washers, split lock
washers, and nuts.

NOTE

Use one relay bracket screw as a ground.
Place eyelet terminal of shielded cable, and
white lead (solid-state model} or black lead
(relay model) behind screw head. Install tooth
washer between eyelet terminal and relay.

Drill .50 in. (12.7 mm) diameter and .125in. (3.2 mm)
diameter holes in junction box as shown in Figure 3.

Install toggle switch, nameplate, and lock ring.



,._v_ uioH unely Bujjjeisu) -z aanbyg

INN 1-18-X
laysepm %007 ids L-02-X
Jaysem 3207 Y1001 ZL-Z2-X
MaIi0§ g-G-X

- V-V M3AIA

V-V M3IA

NN L-18-X

1aysem 207 HidS L-02-X
Jaysem %207 Yool ZL-g2-X
MaU9§ §-5-X

S
7

[ 193)joeig 9¢.£82

INN LbiE8C

uIoH ¥95892

T jarjoeiq 9pLE82

INN Lb.£8C

INN 2-0.-X

*Assy epolqa L61552

INN (2) 1-18-X

Jaysem %207 )1ds (2) 1-02-X
Jaysem 1eyd (2) £5-62-X —

Jaysem %207 Yj00} 21-22-X

ma19s (2) 1-62-X

Kejay gyisve

. sisjjonuo) 91607 Avjay

|
|
|
|
_
|
{
|
_
|
|

18YSBM 5307 Ylool 6-22-X
MRS £1-05-X

19yoeug pue djio
uaamiag paoeld

sioysem ieid :3LON

T~

"Assy apojq 261552

[ol

(W}

8L a|qed L-g9p-X
NN (2) 2-12-X

Jaysem 3001 (2) L-81-X
Jaysem eid (2) 6-s2-X
maiag (2) 92-6¥-X

dno 6v6282

layse|d 056182

_ INN (2) 1-18-X \

_
Jaysem 3007 Hids (2) 1L-02-X |
laysem jeid (2) £5-52-X _
Jaysem 3007 Y004 ZL-22-X |
ma19s (2) 1-e2-X _

Aejoy 8v.15v2 _

_

> 1

1K

Ui0H 9589¢

INN 2-02-X
I~49USEM 007 Y100] 6-2C-X
MIOS £1-05-X

9)orig pue d)1o
uaamjag paoeld
siaysem jeld :3LON

‘8|1 91qed 1-89-X

NN (2) 2-12-X

Jaysem 201 (2) 1-8L-X
Jaysem 1eld (2) 6-62-X
Ma19s (2) 92-6t-X

dio 66282

Jayse|4 056.8¢

N Jsysem %907 (€) L-81-X
ma1os (g) 1-6¥-X

*Assy paeog "D ¥26.82-V

siajjonuo 21607 ejeis-plIoS




_.|Aa—

N

.50 in. Dia. Drill B

(12.7 mm) \1‘\ |

'C

.125 in. Dia. Drill //"—f
(3.2mm) 34 In. (8.6 mm)

280932 _|
Nameplate
151511
Lock Ring Rear View of
268015 Junction Box
Switch
Model A B
2.62in. 9.68 in.
20-60 kW | ge5cm) | (24.59 cm)
1.92 in. 13.50 in.
75-150kW | 4 88cm) | (34.29cm)

Figure 3. Horn Switch Mounting

11. Connect eyeletterminals of wiring harness and diode
assembly to alarm horn grounding tab with screw,
tooth washer, and nut. Place eyelet terminals behind
screw head. Place tooth washer between horn and

nut.

12. See Figure 4 or 5 to connect remainder of alarm horn

wiring.
NOTE

Several wires not listed are also part of the
generator set wiring harness shown in Figures
4 and 5.

NOTE

Bare wire without terminal in shielded cable
should be bent back on cable jacket .50in. (13
mm) and insulated with electrical tape.

13.
14.

g.

. Connect white lead of diode assembly to push-on

terminal of alarm horn.

. Connect push-on terminal of wiring harness to
piggyback terminal on white lead of diode as-
sembly.

. Connect the other push-on terminal of wiring har-

ness to flasher terminal.

. Connect red lead between flasher and terminal 3 of
relay.

. Connect lead P to terminal 1 of relay.

On solid-state models, connect black lead between
terminal 4 of relay and to GRD. terminal on circuit
board.

NOTE

White lead also goes to GRD. terminal of cir-
cuit board.

On relay models, connect black lead to termi-
nal 4 of relay.

On solid-state models only, connect orange lead
between terminal 5 of relay and terminal HR of
circuit board.

h. On solid-state models, connect lead 64 to terminal

64 of circuit board.

On relay models, connect lead 64 to terminal 5 of
relay.

On solid-state models only, connect lead 42A to
terminal 42A of circuit board.

On solid-state models only, connect lead 65 to
terminal 63 of circuit board.

k. Connectthe otherend of lead 64 (in wiring harness

near switch) to alarm horn switch.

Connectlead 32 (in wiring harness) to other termi-
nal of alarm horn switch.

m. On relay models only, remove controller coverand

connect white lead between terminal 43 on con-
troller board terminal block and pin 4 of 24-pin
plug. See Figure 6. Replace controller cover.

Replace junction box panels.

Check that the controller main switch is in the OFF
position. Reconnect battery, negative lead last.



To

To Sol. To To
P! P Pl PI
32
Horn Sw.
Wires Found In
Wiring Harness
42A | 65
P 64
Available Supply For
Low Fuel Sw. In Fuel
Tank (See Appropriate
Engine Interconnection Diag.)
White Lead L
LW-1806-2215 (D63
Grd. On Horn O 64 Horn
Reilay Brkt. Cir. Bd.
bGRD.
642A
OHr
\ Bend Uninsulated Wire
5 2 Orange Lead Back on Cable Jac_ket and
Horn LO-1804-9122 Insulate by Taping
Relay | —g Wiring Harness
4 3
255121 Diode Assy.
-4 __ __ __Shielded Cable 255197
Black Lead _/ Bare VYire Black Wire L ‘1 I
LB-1804-9122 ———_Clear Wire ————1
Flasher
Red Lead

LR-1806-9191

o[

Figure 4. Wiring Diagram (Solid-State Model)




To

To Sol.
N
(]
Horn Sw.
Wires Found in
Wiring Harness
3 e
Grd. on Horn
Relay Bracket
¥
5 2
Horn
Relay 1
4 3
______Shielded Cable
LER{—=—=—————"Bare Wir
Black Lead ——————— Clear Wire _-
LB-1804-9115 Flasher
Red Lead

LR-1806-9191

Bend Uninsulated Wire
Back on Cable Jacket and
Insulate by Taping

Wiring Harness
255121

—)

Black Wire <——1}

Diode Assy.
255197

Figure 5. Wiring Diagram (Relay Model)




o

]
0.0

o

r_w
Oloee
DB0

00
0.0

»
w
~

®O0
©,0
o

Pin Insertion End

Alarm Horn White Lead

C.T./A.C. Terminals

0c30
Voltage
O C20 "
Adjust
octo Lo
-0 C0O { i }
~NO V0 O
I— o V8 o @ ??
; O V8 O
QY ovro
2| LW-1820-9114
© LW-1820-9122
o ;
17 r—- == = = T T T T TT
s | Controlier Board o|vo
I ofVv7
@:__ : olvs
Ground | ojve
____________ ' o|v4
r " [ [C1cr
| off { e a 223
l [ e
1 Auto+O 1 1 U X;SHO O O DSDR ol6
i I T
| Test[ o , } 'I%Q@_ o|50
I Reset : » AT70 |4 P5
! Overcrank | “ Jols
L JCC
{ Water Temp. I 0 ¥ 1 116 (200
: d Pl Oil Press. { Remate- LAP D “Os,@
| [ I : Start O
: . Switch [
i
|

|
L

g %S 515 Amp
E ® > Amp
3 oE %Fuse:
I 0 -l

— —.Control Panel._ _ —

S . L T T Rk Ok k kxR

Figure 6. Relay Controller Wiring Diagram




PART LISTING

Description Qty. | Common Parts PA-255118 PA-255386
Board Assembly, Circuit 1 A-287924
Screw, 1/4-20 x 3/4" 1 X-5-8
Washer, #6 Lock 2 X-18-1
5 X-18-1

Washer, 1/4" Split Lock 3 X-20-1
Washer, #10 Internal Tooth Lock 1 X-22-9
Washer, 1/4” Internal/External

Tooth Lock 2 X-22-12
Washer, #6 Flat 2 X-25-9
Washer, 1/4" Flat 2 X-25-53
Screw, 6-32 x 5/16" 3 X-49-1
Screw, 6-32 x 1/2" 2 X-49-26
Screw, 10-24 x 3/8" 1 X-50-13
Nut, 10-24 1 X-70-2
Nut, 6-32 2 X-71-2
Screw, 1/4-20 x 1/2" 2 X-73-1
Nut, 1/4-20 3 X-81-1
Tie, Cable 1 X-468-1
Ring, Lock 1 151511
Relay 1 245748
Harness, Wiring 1 255121
Diode Assembly, 12 Volt 1 255197
Switch, Toggle 1 268015
Horn 1 268564
Bracket, Horn 1 283746
Nut, Horn 1 283747
Clip, Flasher 1 287949
Flasher 1 287950
Nameplate 1 289932
Lead, Black 1 LB-1804-9122 LB-1804-9115
Lead, Orange 1 LO-1804-9122
Lead, Red 1 LR-1806-9191
Lead, White 1 LW-1806-2215 LW-1820-2185




